
Industrial de Valvrilas, S.A. de C. V. 
AL,. de La Znd~rstria Lote 16 Fracc. Ind~rstrial El Trebol 

, ,L Te~otzotlan. Estado de Me,ricu C.P. 54600 

(Numero)  N u m b c r  
(Fccha)  Da te  

QUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC: T 0  EN10201 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT TliE PRODUCT LISTED BELDW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING 1'0 OUR QUALITY SYSTEM AND REQUlREMENrS (iIVFN IN ONE OK MORE OF THE 

FOLLOWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBAW DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SlClJlENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE MSPECTION AND TESTING API 6D - PlPELlNE VALVES -CATE, PLIJG. BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED. THREADED AND WELDMG API 600 - STEELGATE VALVES, FLANGED AND WELDMG ENDS 
ANSIBI6-10 - FACE TO FACE AND END TO END DNENSIONS OF VALVES ANSIBI6-II - FORGED FITTMGS. SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS AP1602 - COMPACT STEELGATE VALVES - FLANGED. THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC101A08MAB830000M 
(Código) 

D e s c r i ~ t i o n  10" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH LOW EMlSSlON CONTROL (50 PPM'S MAX.) (VALVUU SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (fa PPM'S MAX.) ) 
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MECHANICAL TESTS (PROPMECANICAS) 

TENS YlELD ELG RED BHN 

WSI WSI % % 
C\INle IST 2ND 3RD AVG 

71.92 50.89 27 5 1 152 

78.88 46.69 30 49 151 

76.41 49.01 42 55 157 

, 
FACIO-21 REY "Y 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUIMICA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

$ssica garcía 

' ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BODY WHZSOlS ASTMA-~I~IWCB 
CUERPO 

BONNET WH29076 ASTMA-216IWCB 
BONErE 

WEDGE WH29297 AST.U A-216IWCB 
DISCO 

C M n  P S S i  Ni  Cr M o  C u  V C b  
0.186 0.992 0.014 0.015 0.537 0.050 0.019 0.035 0.049 0.004 

Nomlizaled lo Mornialido al 930 Temper to íTem~lc al 650 Cooled in air (Enfriado en aire.) 
0.218 0.902 0.030 0.017 0.494 0.043 0.061 0.028 0.026 0.003 

Nornializated to Momlizado al 920 T e w r  lo (Temole al 650 Cooled in air (Enfiado en airr.) 
0.200 0.870 0.022 0.025 0.477 0.043 0.020 0.006 0.017 0.001 0.354 

Nornializated to (Nomializado al 920 Temoer to (Temole al 650 Cwled in air (Enfiadoenairel 

\ 


